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SPINDLE HEAD (1)

1/2
Item| Parts No Name Q’ty Remark
1 HO043-000 Vertical Milling Head 1
2 HO043-100 Vertical Spindle 1
3 HO043-200 Drive Key 2
4 YO006-090 Hex. Socket Bolt 2 M10Ox1.5Px25L
5 HO043-300 Washer 1
& ¥3050-170 Taper Roller Bearing 1 #32217
7 HO04Z3-400 Bearing Cover 1
38 Y0004-070 Hex. Socket Bolt & MEx1Pxlel
9 HO045-500 0il Seal 1
10 HO04Z-600 Felt 1
11 Y3050-130 Taper Roller Bearing 1 #I2213
L2 HO04Z-700 Spur Gear 1 60T
13 HO043-800 Spur Gear 1 27T
14 Y0590-001 Key 1 1O0x8x 100
15 HO043Z-900 Cellar 1
16 Y3033-101 Roller Bearing 1 #N210P5
7 HO044-000 Bearing Cover 1
18 Y0005-090 Hex. Socket Bolt 4 M6x1Px25L
19 HO0&6- 100 Washer 1 M6
20 Y0053-050 Maching Screw 1 M&x1Px10L
21 HO044-100 Collar 1
22 Bearing Lock Nut 2 AN 1O
23 HO044-200 Belt Pulley k¢
24 Y0590-820 Key 1 7x8x20
25 YOZ10-009 Bearing Lock Washer 1 AWOS
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SPINDLE HEAD (1)

2/2
Item| Parts No Name Q’ty Remark
26 Bearing Lock MNut 1 ANO9
27.1| HO044-300 Draw-1in Bolt 1 inch
27.2| HOLle-700 Draw-in Bolt 1 mm
28 HOO44-400 Nut 1
29 HO044-500 Nut 1
30 Y0410-635 Dowel Pin 1 6x35L
31 Tube Connector 1 WPH-4
32 HOO7828-000 Nut 1
25 HOO72-&00 Spaner 1 Optional Accessory
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Spindle Head




SPINDLE HEAD (2)

1/4
Item| Parts No Name Q’ty Remark
1 HO044-500 1st-Shaft 1
2 Y3002-070 Ball Bearing 4 #6207
& HOO044-700 Collar 1
4 HO044-800 Spur Gear 1 32T
5 HO044-900 Spur Gear 1 217
) HO045-000 Spur Gear 1 26T
7 YO590-701 Key 1 Tx7x106
8 YOI 10-007 Bearing Lock Washer 2 AWO7
9 Bearing Lock Nut 2 ANO7
10 HO045-100 Washer L
11 Y3002-060 Ball Bearing 2 #6206
12 YI003-0&0 Ball Bearing 1 #6306
13 0il Seal L SC30x44x9
14 HO045-200 lst-Belt Pulley 1
15 Y0590-740 Key 1 TRTx37
16 YO3Z01l-160 Spring Washer 1 MLé&
L7 YO033-070 Hex. Head Bolt 1 MLOEX2Px16L
18 Y1000-033 V-Belt 5 A-33
19 HO045-300 2nd-Shaft 1
20 HO045-400 Washer 1
21 HO045-500 Sleeve 1
22 HO045-600 Spur Gear 1
23 H0045-700 Spur Gear 1 42T
24 H0045-800 Spur Gear 1 31T
25 Y0595-030 Key 1 10%7x51




SPINDLE HEAD (2)

2/4
{

Itemf Parts No Name Q’ty Remark
26 YO004-050 Hex. Socket Bolt & MEx1IPx10L
27 Y1360-010 Steel Ball 6 g
28 H0045-900 Spring 2
29 HO04&-000 Bolc 2
30 HO046-100 Washer 1
31 HO046-200 Spur Gear 1 34T
52 HO046-300 Spur Gear 1 19T
33 YO590-755 Key 1 TxT=x55
34 YO310-006 Bearing Lock Washer 1 AWOG
25 Bearing Lock Nut 1 ANOE
36 HO04&5-400 Washer 1
a7 HO046-500 Bearing Housing 1
38 YO005-090 Hex. Socket Bolt 6 MB8x1.25Px25L
39 Y0410-540 Spring Pin 2 5x40L
40 HO046-600 Washer L
41 Y3003-050 Ball Bearing 1 #6305
42 HO046-700 Third-Shaft 1
43 YO850-040 C-Snap 1 S-40
44 HO046-800 Spur Gear 1 35T
45 HO046-900 Spur Gear 1 50T
46 YO595-050 Key 1 10%5%17
47 HO047-000 Spring 2
48 HO047-100 Spur Gear 1 19T
49 HO047-200 Spur Gear 1 52T
50 Y0595-031 Key 1 10x7x17




SPIMDLEZ HEAD (2

Item]| Parts No Name Q’tyl Remark

S! HO047-300 Spacing Ring 1

B HOC47-300 Top Cowver ¥

53 Y0Q06-100 Hex. Socket Bolt 6 MLOx1.5Px30L
54 HO047-500 Bearing Cover 1

23 Y0005-080 Hex. Socket Bolt 7 MBx1.25Px20L
56 Y0410-530 Spring Pin 2 SHIOL

57 HO047-600 Variable Speed Shaft 28

58 YO875-018 0-Ring 3 P-18

59 HO047-700 Variable Seat 2

&0 Y0410-436 Taper Pin 3 HAx3ISL

&1 HOD47-800 Variable Speed Fork 1

&2 YO850=D17 C-Snan 3 5=12

&3 YO850-022 C-8nap S S=22

&4 HO047-900 Handle Seat 1

&5 Y0590-518 Key 3 5x5x13

66 Y0004-070 Hex. Socket Bolt g MEX1Px1&L

67 G0014-700 Handle Lever 3

63 HO014-900 Handle 3

&3 HO048-200 Name Plate 1

70 HO048-300 Name Plate 3

71 HO04E8-400 Name Plate 1

72 H0048-500 Cover 1L

73 YO005-090 Hex. Socket Bolt 4 M8x1.25Px25L
74 HO048-600 Variable Speed Shaft 2

75 HO048~700 Variable Seat 1




SPINDLE HEAD (2)

4/4

Item| Parts No Name Q'ty Remark

76 HO048-800 Variable Speed Fork 1

77 HO048-900 Variable ESeat 1

78 HO049-000 Variable Speed Fork 1

79 HO049-100 Name Plate 1

80 HO049-200 Name Plate 1

81 HO049-300 Cover 1

82 YO005-140 Hex. Socket Bolt 13 M8x1.25Px50L
83.1] HO078-600 Name Plate 1 (60c/s)
83.2| H009E-100 Mame Plate 1 (50c/s)

84 HOO78-700 Mame Plate 1

a5 HCO78-800 Name Plate 1

86 YO063-040 Socket Set Screw 3 MEX1Px8L

87 Rivet 4
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SPINDLE HEAD (3)

1/6
Item| Parts No Name Q’ty Remark
b HO049-400 4-th Shaft Worm 1 For VBM-AS ucs
2 HO049-500 Fixing Bolt 1
& Y3I002-060 Ball Bearing 1 #6206
4 Y0BS50-030 C-Snap 1 5-30
5 HO049-600 Spacing Ring 1
& HO049-700 Copper Bushing 1
7 Y3022-050 Ball Bearing 1 #5205
8 HO049-800 Bearing Cover 1
2 YO004-070 Hex. Socket Bolt 4 ME&x 1P 16L
10 Y0954-321 0il Seal 1 VCI2x45x5
11 Y0o875-021 0-Ring 1 P21
12 HO049-200 Spacing Ring 1
13 HOO50-000 Belt Pulley 1 For VBM-AS ucs
14 Y0520-520 Key ¥ 5%5x20
15 YO310-005 Bearing Lock Washer 1 AWOS
16 Bearing Lock Nut 1 ANOS
17 Y.1000~-025 V-Belt 1 A-25
18 HO050-100 S5th Shaft 1
19 YI002-040 Ball Bearing 1 #6204
20 Y0590-777 Key 1 TxTx77
21 HO050-200 Spur Gear 1 21T
22 HO050-300 Spur Gear 1; 27T
23 HO050-400 Spur Gear 1 33T
24 HOO50-500 Spur Gear 1 40T
25 HO050-600 Spur Gear 1 45T
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SPINDLE HEAD (3)

3/6
Item| Parts No Name Q’ty Remark
51 HO052-500 Spur Gear 1 14T
52 Y0590-512 Key 1 SRS I2L
53 Y0850-015 C-Snap 1 515
54 C-Snap 1 H=3Z&
55 HO052-&£00 Gear Shaft 1
56 HO052-700 Spur Gear 1 16T
57 Y0854-008 E-Snap 1 E-8
58 HO052-800 Speed Change Control 1
52 HOQ052-3900 Spur Gear 1 14T
60 Y0431-025 Taper Pin 1 4x25L
61 HO053-000 Control Rod Cover 1
62 YO875-020 0O-Ring 1 P-20
63 Y0004-070 Hex. Socket Bolt 3 MoEX1Px1sL
&4 HO053-100 Handle 1
65 YO590-525 Key i S5x5x25
66 YO004-090 Hex. Socket Bolt £ MEx1Px25L
&7 HOO5Z-200 Bevel Gear 1 18T
68 Y3022-050 Ball Bearing 1 #5205
69 HO053-300 Washer 1
70 Y0850-025 C-Snap 1 5~25
71 C=Snap 1 H=-50
72 HO053-400 7th Shaft 1
73 HO053-500 Bevel Gear 1
74 ¥3302-303 Need Bearing 1 TLA3OZ26C
79 Y3001-090 Ball Bearing 1 #6009
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SPINDLE HEAD (3)

2/6
Item| Parts No Name Q'ty Remark
26 HOOS50-700 Warm Gear 1 40T for VBM-AS ucs
27 HOO50-800 Washer 1
23 Y3002-050 Ball Bearing 1 #6205
29 YO310-005 Bearing Lock Washer 1 AWOS
30 Bearing Lock Nut 1 ANOS
31 HOO50-900 6-th Shaft 1
32 HO051-000 Bevel Gear 1
33 Y0595-041 Key 1 7x5x25
34 HOOS51-100 Washer 1
Z5 Y3002-080 Ball Bearing 1 #6208
36 HOOS1-200 Spur Gear 1 S2T
37 HOOS51-300 Washer 1
38 HOO51-400 Spur Gear 1 46T
9 HOO51-500 Spur Gear 1 40T
40 HOOS51-600 Spur Gear 1 33T
41 HOO51-700 Spur Gear 1 28T
42 HO0S1-800 Washer 1
43 HO0S51-900 Washer 1
44 YZ002-060 Ball Bearing 1 #6206
45 HO052-000 Speed Change Lever 1
46 HO052-100 Fark Sleeve 1
47 HO052-200 Fork Pin 1
48 HO0366-800 Spring 1
49 HO052-400 Gear Shaft 1
50 Y3002-020 Ball Bearing 1 #6202

11




SPINDLE HEAD (3)

4/6

Item| Parts No Name e o Remark
76 YO850-045 C-Snap 1 S-45

77 HO053-600 Veriable Direction Rod 1

78 HOQ53-700 eluteh 1

79 HOQ53-800 Dowel Pin b3

80 Y0854-005 E-Snap 1 E-S

81 YZ022-060 Ball Bearing 1 #5206

82 YO310-006 Bearing Lock Washer 1 AWOE

83 KOOLl4-400 Bearing Lock MNut 1 ANOE

84 KOO53-900 Bearing Cover 1

ES Y0004-070 Hex. Socket Bolt 4 Mex1Px1l&l
86 HO0S54-000 Directicn Eleeve L

87 HO054-100 Dowel Pin 1

88 Y0854-0Q05 E-Snap 1 E=5

89 Y1360-040 Steel Ball 2 1/4"

90 HO054-200 Spring 2

21 HO054-300 Bolt 2

92 HO054-400 Hexagon Mut 2

23 HO054-500 Washer 1

94 YZ002-050 Ball Begring 1 #6205

95 HO054-600 Variable Seat 1

96 YO005-080 Hex. Socket Bolt 4 M8x1.25Px20L
9 HO054-700 Washer 2

98 HO054-800 Hex. Head Bolt 2

99 Y0953-321 0il Seal 1 VC32x45x5
100 HO054-900 Washer 1
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SPINDLE HEAD (3)

5/6
Item| Parts No Name Q’ty Remark
101 HO055-000 Handle Wheel b
102 Y0590-717 Key 1 TxTx17
103 HO055-100 Fixing Screw 1
104 TOOO1-500 Handle Bolt 1
105 Y0200-100 Hexagon Nut 1 M1Ox1l.5P
106 TO001-400 Handle 1
107 HOO55-200 Gear Shaft 1 16T
108 Y0375-030 0-Ring I P-30
109 Y0875-012 0-Ring L p=12
119 YOB50-01& C-Snap 1 8=14
111 HOOS5-300 Handle Seat 1
112 Y0590-512 Key 1 S5x5x12
113 Y0004-070 Hex. Socket Bolt 1 Mé&Ex1Pxlol
114 HO055-400 Handle Lever 1
115 H0014-300 Handle 1
116 HO055-500 Gear Shaft 1
117 Y3Z002-021 Ball Bearing 1 #62027
118 HO055-600 Bearing Cover X
1 YO003-050 Hex. Socket Bolt 4 M5x0.8Px10L
120 HO055-700 Spacing Ring i
121 HO055-800 Link Connection 1
122 Y0005-070 Hex. Socket Bolt 1 MB8x1.25Px16L
123 HO0O55-900 Link 1 For VBM-AS use
124 Y0062-070 Machine Screw 2 M5x0.8Px1l6L
125 | HO056-000 | Link Connection 1 o

14




SPINDLE HEAD (3)

6/ 6

Item| Parts No Name Q’ty Remark

126 HO056- 100 Hex. Head Nut 1

127 HOO5&6-200 Control Rod 1

128 HOO56-300 Name Plate 1

129 HO133-500 4th Shaft 1 For VBM-AS usc

130 HO135-600 4th Shaft Pulley 1 For VBM-AS usc

131 HO133-700 Worm Gear 1 For VBM-AS usc

L32 H0133-800 Link 1 For VBM-AS usc

123 HO143-3500 Washer 1 For VBM-AS usc

15
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SPINDLE HEAD (4)

1/5
Item| Parts No Name Q’ty Remarlk
1 HOO056-400 Shaft 1
2 HOO5&6-500 Clutch 1
3 HOO556-600 Washer 1
4 Needle Bearing 1 TALW30887Z
5 HOO5&-700 Washer 1
6 HO056-800 Spacing Ring 1
7 HOO56-900 Washer 1
8 | Y3002-060 | Ball Bearing 1 #6206
el YOZ10-006 Bearing Lock Washer 2 AWOSE
10 Bearing Loclk Nut 2 ANOG
1.Z HOOS57-000 Clutch 1
12 Y0590-740 Key 1 Tx7 x40
13 Y1360-010 Steel Ball 2 8
14 HOO57-100 Spring 1
15 YO850-034 C-Snap 1 S-34
16 HOO57-200 Washer 1
17 Y3002-050 Ball Bearing 2 B6205
18 HOO57-300 Spur Gear 1
19 HO057-400 Washer 2
20 YO301-120 Spring Washer 2 M12
21 YO031-090 Hex. Head Bolt 2 M1l2x1l.75Px25L
22 HO057-500 Gear Shaft 1
23 HO057-600 Spur Gear 1
24 Y0590-726 Key 1 7726
25 HO057-700 Washer 1

17




SPINDLE HEAD (4)

2/5
Item| Parts No Name Q’ty Remark
26 Ball Bearing 1 #B&6206DU
27 YOB76-030 O-Ring 1 G-30
28 HOO57-900 Bearing Housing 1
29 Y0005-080 Hex. Socket Bolt 6 MB8x1.25Px20L
30 HO058-000 Washer 1
31 Y3002-060 Ball Bearing 1 #6206V
32 HOO5E8-100 Cover 1
z3 Y0004-080 Hex. Socket Bolt 4 MEX 1L Px20L
34 HOO58-200 Sleeve 1
35 HOO58-300 Spur Gear 1 .
36 Y0590-514 Key 1 S5x5x14
37 | HO058-400 | Spur Gear 1
z8 YOO03-080 Hex. Socket Bolt 3 M5x0.9Px20L
39 HOO058-500 Spur Gear E
40 HO058-600 Spur Gear 1
4] YO590-406 Key 1 4x4x6
42 YO0310-007 Bearing Lock Washer 1 AWO7
43 Bearing Lock Nut 1 ANO7
44 Y3001-012 Ball Bearing 2 #6001Z7Z2
45 HO058-700 Sleeve (inner) 1
46 HO058-800 Sleeve (outer) 1
47 C-Snap 1 H=28
48 HO058-900 Hexagon Nut 1
49 HO107-400 Caover 1
S0 Y0005-110 Hex. Socket Bolt i, M8x1 .25Px35L

18




SPINDLE HEAD (4)

3/5
Item| Parts No Name Q’'ty Remark
51 HO059-100 Indicating Ring L
52 YO0&60-050 Machine Screw 4 M3x0.5Px10L
53 Y0592-401 0il Seal g TC40x55%x8
54 Y1360-009 Steel Ball 1 &
55 HOO59-300 Spring 1
56 HO059-400 Set Screw 1
57 HOO59-500 Handle Seat X
58 Y0595-042 Key L 7x5x%x48
59 HOO59-600 Set Screw at
&0 HO059-7C0 Handle Lever 3
61 HOO59-800 Hexagon Nut 3
62 HO014-900 Handle 3
63 HO059-900 Pinion Shaft 1
64 Y3002-020 Ball Bearing 2 #6202V
65 HO0&0-000 Sleeve (inner) 1
66 HO0&0-100 Sleeve (outer) 1
&7 H00&0-200 Spur Gear 1
68 YOE90-406 Key 2 4xd4xs
69 €0011-300 Washer 1
70 YO200-100 Hexagon Nut 1 M1Ox1.5P
71 HO0&0-300 Bearing Seat 1.
72 Y0004-080 Hex. Socket Bolt 4 M6x 1 Px20L
73 HO0&60-400 Bearing Housing 1
74 YO003-050 Hex. Socket Bolt 4 M5x0.9Px10L
75 HO0&0-500 Spring 2

19




SPINDLE HEAD (4)

4/5

Item| Parts No Name Q’ty Remark
76 HOO&0-600 Plastic Sleeve 2

77 HOO&0-700 Graduated Ring 1

78 HO0&60-800 Set Screw 1

79 HOO&60-900 Spring 3

80 Y1360-009 Steel Ball 3 &

81 HO0&1-000 Set Screw 2

82 HOO78-=900 Name Plate 1

83 HOQ&1-200 S=2t Bolt L

84 HCQO0&1-3C0 Control Lever 1

25 HO0&1-400 Control Lever Slsaeve 1

2¢ HOOg 1-500C Spur Gaar 1

87 YO590-529 Key 1 5x5%20

e8 YO850-015 C-Snap 1 S-15

89 Y0004-070 Hex. Socket Bolt B M&EX1IPx16L
20 HO0&61-600 Handle Seat 1

91 YO590-012 Key 1 5x5x12

o2 YO004-060 Hex. Sockast Bolt 1 Moex1Px12L
93 HO048-000 Handle Lewver 1

94 H0014-900 Handle 1

99 HO0&2-000 Name Plate 1
100 HO0&1-900 Name Plate 1 (mm)

HO0BO-100 Name Plate 1 (inch)
101 HOO57-800 Spur Gear 1 (mm)
HOQ79-700 Spur Gear 1 (inch)

102 HO059-200 Graduation Ring 1

(mm)

20
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SPIMNDLE HEAD (4)

/5

Item| Parts No Name Q’ty Remark
HOO79-800 Graduation Ring 1 (inch)

103 HO0&1-100 Indicating Ring 1 (mm)
HO079-900 Indicating Ring I (inch)

21
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SPINDLE HEAD (5)

1/5
Item| Parts No Name Q’ty Remark
1 HO043-000 Vartical Milling Head 1
2 ¥Y2290-010 Head Oiler 1 cLA-8
3 Y15460-040 T-Joint 1 PKD-4
4 YO004-080 Hex. Socket Bolt 4 MEx1Px20L
5 HOZ05-700 Handle Seat (UP) 1
& Y0200-100 Nut 2 M1OxLl.5P
7 HO30&6-000 Joint Pin 2
8 HO3Z0&-100 Bolt 2
9 H0305-900 Connected Rod 1
10 YO854-004 E-Snap 2 E-4
11
12
13
14
15
16
17
18
19
20
21 0il Pipe 1 4x6
22 Elbow 3 WPH-4
23 H0062-900 Separating 0il Seat L
24 H00&63-000 Washer 3
25 | HO063-100 | Separating 0il Pipe- 1

23




SPINDLE HEAD (5)

2/5
Item| Parts No Name Q’ty Remark
26 HO063~200 Pipe Connection 2
27
28 0il Pipe 1 1/2"%x3400L
29 HO0&63-400 Nut 1
30 0il Pipe 1 4x6
&1 0il Pipe i 4x6
32 0il Pipe B 4x6
33
34 HO065-600 Bolt 2
35 HOO&3-700 Right Fixed Plate 1
o YOO07-120 Hex. Socket Bolt 12 M12x1.75Px40L
37 HO063Z-800 Adjust Wedge 2
38 S001L9-800 Adjust Bolt a4
39
40 HO0&4-000 Right Adjust Wedge 1
41 HO064-100 Adjust Bolt 6
42 YO200~-100 Hexagon Nut 14 M1Ox1.5P
43
44 HO0&64-200 Lock Bolt 2
45 HO305-600 Handle Seat 1
46 Y0005-090 Hex. Socket Bolt 4 M8x1.25Px25L
47 HO064-400 Spring 2
48 HO0&64-500 Washer 2
49 HO335-000 Handle Lever 1
50 HO014-900 Handle 1

24




SPINDLE HEAD (5)

3/5
Item| Parts No Name Q'ty Remark
51
52
53 Packing 1
54 Y0027-080 Machine Screw 8 MSx0O.8Px20L
=25 HOLOLl-800 Scraper Plate 1
56 HOl101-900 Scraper Plate 1
57 Y0300-040 Washer 10 M4
58 YO051-030 Round Socket Bolt 10 M4x0.7Px6L
59
60
61 Packing 1
62 HOO65-300 Left Fixed Plate 1
63 HO0&5-400 Eccentric Shaft 1
64 Y3002-052 Ball Bearing 1 #62052Z
&5 Y0850-025 C-Snap i S-25
66 HO0&5~500 Nut 1
&7 HO0&5-600 Motor Pulley 1
68 HO065-700 Washer 1
69 YO007-080 Hex. Socket Bolt 1 M12x1l.75Px20L
70 Y1000-033 V-Belt 5 A33
7 YO008-090 Hex. Socket Bolt 4 M14x2Px25L
T2 RO0O38-000 Washer 4
73 HO066-600 Motor 1 S.5KW/ 4P
74 HO065-800 Belt Adjusted Block 1
75 Y0005-080 Hex. Socket Bolt 2 M8x1 .25P%x20L

25
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SPINDLE HEAD (5)

4/5

Item| Parts No Name Q’ty Remark
76 YoO3I0~- 120 Hex. Head Bolt 1 MLOx1.5Px40L
77 HO065-900 Cover 1
78 YO006-360 Hex. Socket Bolt 9 M1Ox1.5Px1&60L
79 YO0Q06-090 Hex. Socket Bolt 2 MLOX1.5Px25L
80 HO066-000 Motor Bracket 1
81 HO0&6-700 Oil Relief Seat 1
82 YO005-110 Hex. Socket Bolt ) MB8x1.25Px35L
83 HOO&&-200 01l Pip= 1
g4 Reducing Elbow 1 L 2" w3 4"
85 HOO&6&-300 Hose Connection 1
86
87
88 HO066-500 Motor Cover 1
89 YO050-050 Machine Screw 3 M3x0.5Px10L
90 Y0005-350 Hex. Socket Bolt 4 M8l .25Px150L
91 HO079-200 Sleeve 2
92 HO102-000 Scraper Plate 1
93 HC102-100 Scraper Plate 1.
94 HO102-200 Scraper Plate 1
95 H0102-300 Scraper Plate 1
96 HO102-500 Fixed Plate 1
97 YO002-080 Hex. Socket Bolt (=} MdxO.7Px20L
98 HO102-&600 Scale(mm) 1

HO112-400 Scale(inch) 1
99 | YO050-040 | Machine Screw 5 | M3x0.5Px8L

26
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SPINDLE HEAD (5)

5/5

Item| Parts NO Name Q’'ty Remark

100 HO102-700 Indicating Plate 1

101 HOLO02-800 Indicator Fixing Block 1

102 Y1550-040 Pipe Plug 10 WPa-4

103 ¥Y1551-040 Pipe Sleeve 10 WPB-4

104 Connector 5 WPD-4

105 HO155-300 Pulley 1

27
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TABLE

1/4

Item| Parts No Mame Q’'ty Remark

1 TOOO7-200 Table L

2 TOOO7-300 Gear Seat 1

3 TOO07-400 Helical Gear i

“ YO590-7&60 Key 1 Tx7=x60L

5 Y3060-090 Thrust Bearing 2 #51109

& Y3IZ00-452 Needle Bearing 2 TA45257

7 TOOLO-900 Filter Net 1

8 YO301L-120 Spring Washer 4 M10O

9 YO030-100 Hex. Head Bolt 4 M1Ox1.5P=30L
10 TOOL1L1-109 Cover 1

11 Y0301-080 Spring Washer 3 Ma

12 YO029-020 Hex. Head Bolt 3 M8x 1 .25Px25L
13 TOOO7-700 Cover 1

14 YO063-050 Machine Screw 4 M&EX1P>10L

15 S0011-300 Spring Washer 4 ML1O

16 YO0046-100 Hex. Socket Bolt 4 MLOx 1 .5Px30L
17 TO007-800 Tapar Pin 2

18 YO200-060 Hexagon Nut 2 Mé&x 1P

19 Y0004-080 Hex. Socket Bolt 2 M&>1Px20L
20 TO008=-000 Bearing Housing 1
21 TO008-100 Felt Washer 1
22 Y3I051-050 Bearing 2 #30205
23 Y0310-005 Bearing Lock Washer 2 AWOS
24 KO010-500 Bearing Lock Nut 2 ANOS
25 YO00&6-110 Hex. Socket Bolt 4 M10x1l.5Px35L
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TABLE

2/4
Item| Parts No Name Q' ty Remark
26 TOOO8B-200 Taper Pin 2
27 Y0200-080 Hexagon Nut 4 MBx1.25P
28 TOO08-300 Bearing Cover )
29 YO004-070 Hex. Socket Bolt 6 M6X1Px16L
30 0il Injected 2 1/8"
31 TOOO8-400 Bearing Housing 1
32 Y3002-050 Ball Bearing 1 #6205
35 TOOO8-500 Cover 1
I4 TOOOB-600 Felt 1
35 TOOS0-700 Collar L
6 TO008-800 Washer 1
37 YO007-140 Hex. Socket Bolt 4 M12x1.75P%x50L
Z8 TO008-200 Dowel Pin 2
39 TO009-000 Stroke Adjusting Block L
40 TOO09-100 T-Block 2
41 TO009-200 Lock Bolt 2
42
43
44
45
46
47 TO009-600 Stroke Adjusting Block 1
48 TO0O09=700 Fixing Bolt 2
49 TO009-800 Table Side Cover 2
50 YO301-120 Spring Washer 4 M12

30




TABLE

/4

Item| Parts No Name Q’ty Remark

51 YOOI1 Q28 Hex. Head Bolt 4 M12x1.75Px25L

52 TOO09-900 Adjusting Wedge 1

53 TOO10-000 Adjusting Bolt 2

54 TOOL10-100 Washer 2

B85 YO200-100 Hexagon Nut 2 M1Ox1l.5P

56 TOO1LO-200 Adjusting Wedge ;1

57 TOOL10-300 T-Bolt 2

58 TOOL10-400 Hexagon Nut 2

59 TOO1LO-500 Lock Block 2

60 TO010-&00 Spring s

61 TOO10-700 Fexing Lever 2

62 YO073-0%90 Soc. Set Screw 2 MéEx1Px25L

63 TOO10-800 Handle Seat 2

64 YO006-090 Hex. Socket Bolt 1 M10x1.5Px25L

65 H0O048-000 Handle Lever 2

66 HO0014-900 Handle 2

67 TO007-900 Longitudinal Screw 1 (mm)
TO014-100 Longitudinal Screw 1 (inch)

68 | TO0O07-500 | Nut % (mm)
TOOL1L4-300 Nut 1 (inch)

69 | TO007-600 | Nut 1 (mm)
TO0L4-300 Nut 1 (inch)

70 T0029=-900 Scale 1 (mm)
T0025-000 Scale R & (inch)

71 Rivet 7 2x26L
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TABLE

4/4
Item| Parts No Name Q’'ty Remark
72 HOL102-700 Indicating Plate 1
73 Y0050-040 Machine Screw 2 M3x0.5SPx8L
74 T0033-300 Lead Screw Seat 1 For Ball Screw usc
75 YO005-100 Hex. Socket Bolt 4 MB8x1.25Px30L
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GEAR BOX (1)

1/4

Item| Parts No Name Q’ty Ramark

1 GO010-700 Gear Box 1

2 GO0L10-800 Motor Shaft 2

2 GO010-900 0il Splasher 1

4 Y0590-416 Key 1 4xdx16L

S Y3IQL5-060 Ball Bearing 1 #72068B

(<) Y0950-301 Dil Seal 1 SC30x52x10

7 GO011-000 Bearing Housing 1

8 Y0O005-080 Hex. Socket Bolt 4 M8x Ll .25Px20L

9 YZ015-040 Ball Bearing 1 #72048

10 G0011-100 Wazher 1

11 GO011-200 Bearing Housing K

12 Y0004-070 Hex. Socket Bolt 4 MEx 1L Px16L

15 Soc. Set Screw 1 MLOx1.5Px16L
14 Y0200-100 Hexagon Nut 1 M1Ox1.5P

15 GO011-300 Motor 1

16 YO0590-530 Key 1 5x5x30L

17 YO0Q06-110 Hex. Socket Bolt < M1Ox1l.5Px35L
18 GO011-400 1lst Shaft 1

12 G0011-500 Spur Gear L 48T

20 GO011-600 Spur Gear 1 42T

21 GO011-700 Spur Gear 1 37T

22 G0011-800 Spur Gear 1 LT

23 GO011-900 Spur Gear 1 26T

24 G0012-000 Spur Gear 1 20T

25 GO012-100 Worm Gear 1
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GEAR BOX (1)

2/4
Item| Parts No Name Q’ty Remark
26 Key I THORIEL
27 YO310-005 Bearing Lock Washer 1 AWOS5
28 Bearing Lock Nut 1 ANOS
29 G0012-200 Washer
30 Y3002-040 Ball Bearing 1 #6204
31 Y3002-050 Ball Bearing z #6205
32 G0012-300 2nd Shaft 1;
33 G0012-400 Clutch Gear 1
34 YO850-025 C-Snap ) 5=25
35 GO012-500C Spur Gear 1 227
36 G0012-600 Washer 1
37 GO012-700 Variable Speed Lever 1,
KAS H0052-100 Fork Bush 1
39 HO052-3Z00 Spring 1
40 HO052~-200 Variable Speed Pin 2
41 G0012-800 Spur Gear 1 53T
42 G0012-900 Space Ring 5
43 GO013-000 Spur Gear 1 47T
44 GO013-100 Spur Gear 1 42T
45 GO013-200 Spur Gear 1 36T
46 GO0L3-300 Spur Gear 1 31T
47 GO013-400 Compound Gear 1
48 G0013-500 Washer 1
49 GO013-600 Bearing Cover (Right) 1
50 Y0006-110 Hex. Socket Bolt 6 M1Ox1.5Px35L
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GEAR BOX (1)

3/ 4
Item| Parts No Name Q7 ty Remark 7
51 GO013-700 Bearing Cover (Left) 1
52 GO0OL3-800 Variable Speed Lever 1
53 GO013-200 Variable Speed Lever 1
54 YO4Z0-019 Taper Pin 1 Ix19L
5% Ball Bearing 1 #62040DU
56 Y0954-201 0il Seal 1 VC20x40x5
37 GO0OL14-00C0 Cover 1
58 YO005-090 Hex. Socket Bolt 8 MBx1.25Px25L
59 Y0410-550 Spring Pin 2 5x50L
&0 GC014-100 Handle 1
61 Y0410-545 Spring Pin 2 S5x45L
&2 GO014-200 Variabkle Speed Lever 1
63 G0014-300 Variable Speed Lever 1
&4 Y0431-032 Taper Pin 1 4x%32L
65 G0014-400 Variable Speed Fork 1
66 Y0854-009 E-Snap Ring 1 E—9
67 GO014-500 Washer 1
68 Y0875-012 0-Ring 1 P=172
&9 G0014-600 Connecting Block 1
70 G0014-700 Handle Lever 1
71 HO014-900 Handle 1
72 G0014-800 Locating Block 1
73 G0014-900 Spring 1
74 G0015-000 Adjusting Bolt 1
75 GO015-100 Adjusting Bolt 1
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GEAR BOX (1)

4/4
Item| Parts No Name Q7 ty Remark
76 GO015-200 0il Drain Plug 1
77 GO015-300 | Shim 1
78 G0015-400 Plunger 1
79 YO875-040 0-Ring 2 P-40
80 GO015-500 Plunger 1
81 0il Gauge 1 30
82 YO006-140 Hex. Socket Bolt 10 M1lOx1l.5Px50L
83 Y0422-064 Taper Pin . 2 S5x64L
84 GO023-400 Name Plate 1
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GEAR BOX (2)

1/8

Item| Parts No Name Q’ty Remark

1 GOO15-600 Ird Shaft 1

2 GOO15-700 Washer 3

3 GO015-800 Spur Gear 1 50T

4 GO015-900 Compound Gear 1

5 G0016-000 Washer s

6 Y0850-028 C-Snap Ring 2 S-28

7 GO016-100 Spring 1

8 Y1360-040 Steel Ball 2 1/4"

9 GO0Ll&-200 Clutech Gear 1

10 GO016-300 Clutch cear 1

11 GO016-400 Clutch 2

L2 YO825-G20 Key 2 Txé6x41L

L3 GO01&-500 Spacing Ring 2

14 G001&6-600 Helical Gear 2
15 Y3351-252 Needle Bearing 2 NAFW254026
16 GO0L&-700 Washer 2

17 Y3015-050 Ball Bearing 2 #720586
18 G0016-800 Bearing Adjusting Shim 2
19 GOQL&-900 Bearing Housing 2
20 YO005-080 Hex. Socket Bolt 8 MB8x1.25Px20L
21 YO0075-090 Soc. Set Screw 2 ML1Ox1l.5Px25L
22 Y0200-100 Hexagon Nut 3 M1Ox1l.5P
23 | GOO17-000 | Variable Speed Lever I
24 GQ017-100 Variable Speed Fork 1 (Left)
25 Y0063-070 Machine Screw é M&x1Px16L
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GEAR BOX (2)

2/3
Item| Parts Mo Name Q’ty Remark
26 GOOL7-200 Variable Speed Fork 1 (Right)
27 GO017-300 Variable Speed Lever 1 Cover
28 Y1360-010 Steel Ball 2 8
29 GO017-400 Spring 2
0 GO017-500 Hex. Head Bolt 2
31 GO017-600 Hexagon Nut 2
2 Y0029-100 Hex. Head Bolt 2 MB8x1.25Px30L
Z3 YOZ01-080 Spring Washer 2 M8
34 S0011-100 Flat Washer 2 M8
35 GOO17-700 Variable Speed Lever 1 Cover
36 YO005-090 Hex. Socket Bolt 2 M8x1.25Px25L
37 GOC17-800 Variable Speed Lever 1
Z8 GO017-900 Variable Speed Fork 1 Seat
Z9 Y0431-032 Taper Pin 1 4x30L
40 G0018-000 Variable Speed Fork 1
41 YOB54-008 E-Snap Ring 1 E-8
42 GO018-100 Washer 1
43 YeB875=012 0-Ring 1 P=12
44 G0014-600 |Handle Connecting Block 1
45 Y0410-545 Spring Pin 1 5x45L
46 G0014-700 Handle Lever 1
47 G0014-900 Handle 2
48 GO018-200 Variable Speed Lever 1
49 G0018-300 Rocker Arm 1
50 Y0432-045 Taper Pin 1 Sx45L
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GEAR BOX (2)

3/3
Item| Parts Mo Name Q’ty Remark
51 YO200-050 Hexagon Nut 1 M50 .8P
52 GO018-400 Variable Speed Fork 2
53 Y0854-006 E-Snap Ring 2 E-&
54 Y3002-010 Ball Bearing 1 #6201
58 GO018-500 Bearing Cover h
56 Y0005-070 Hex. Socket Bolt 8 M8x1.25Px16L
57 Y3002-010 Ball Bearing 1 #6201
58 GO018-60C0 Bearing Cover 1
59 G00138-700 Sleeve 1
&0 YO875-026 0-Ring 1 P-26
61 YO0875-016 O-Ring 1 P-1&
62 G0018-800 |Handle Connecting Block 1
63 ¥ Spring Pin
64 Go018-900 Handle Lever 1
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SADDLE (1)

1/2
Item| Parts No Name Q'ty Remark
1 S0008-800 Trans-mission Shaft 1:
2 S0008-900 Helical Gear 1
3 Y3Z060-070 Thrust Bearing 2 #51107
4 S0009-000 Brass Bushing 2
5 S0009-100 Brass Bushing Seat 1
é S0011-100 Flat Washer 4 M8
7 YO029-080 Hex. Head Bolt 4 M8x1 .25Px20L
8 Y0954-321 0il Seal 2 VC32x45x5
g S0009-200 Helical Gear 1
10 YO433-050 Taper Pin 1 6x50L
11 Y2015-050 Ball Bearing 2 #7205B
12 YO310-005 Bearing Lock Washer 1 AWOS
132 Bearing Lock Nut 1 ANOS
14 S0009-300 Bearing Housing 1
15 YO005-110 Hex. Socket Bolt 4 M8x1 .25Px35L
16 S0009-400 Clutch 1
17 YO0590-518 Key & S5x5%13
18 S0009-500 Spring 1
19 S0009-600 Washer 1
20 Y0410-125 Spring Pin 1 2.5x25L
21 S0009-700 Graduation Ring 1 (mm)
22 Y1360-009 Steel Ball 1 )
23 HO059=300 Spring 1
24 S0010-000 Fixed Screw 1
25 S0010-100 Handle Wheel Clutch 1
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SADDLE (1)

2/Z
Item| Parts No Name Q' ty Remark _ii
26 S0028-800 Handle Wheel 1 |
27 YC5%0=720 Key 1 Tx7x200L _
28 S0010-300 Washer 1 —[l
29 Y0004-070 Hex. Socket Bolt 1 M6X1Px16L '
30 S0010-400 Handle Axle 1 i
31 _50010—500 Handle 1
32 | Y0200-120 | Hexagon Nut 1 | M12x1.75P ]
35 S0008-700 Saddle 1
34 | Y3300-204 | Needle Bearing 1 | TA2030 [
35 | $0023-100 | Dust Shield 1
36 YO051-040 Machine Screw 3 M4x0 . 7Px3L ,,]
z7 S0018-700 Graduation Ring 1 (inch) 1!

44



(Z)9IPPRS

S S Vb ¢b

cr

I Ob 68 B L&

ot S¢ € ¢¢ 2¢

\

le OF 62 82 L2 92 G2 &2

45_ |



SADDLE (2)

1/2
Item| Parts No Name Q’ty Remark
1 50028-800 Handle Wheel 1
2 Y1360-040 Steel Ball 1 1/4"
3 S0010-000 Fixed Screw 1
4 HO059-300 Spring 1
5 S0009-700 Graduation Ring 1 mm
6 S0018-700 Graduation Ring 1 inch
7 S0030-500 Graduation Ring 2
8 Y0005-110 Hex. Socket Bolt 4 MB8x1.5Px35L
9 S0009-300 Bearing Seat 1
10 Y3015-050 Bearing 2 72058
11 S0009-200 Helical Gear 1
12 S00492-200 Taper Pin 1 6x50L
13 S0064-300
14 S0060-900 Adjustable Nut 1 inch
15 S0060-800 1
16 S50032-800" | Adjustable Nut 1 mm
17 S0019-000 Adiustable Nut 1 inch
18 | S0011-300 Washer & M10
19 Y0030-090 Hex. Head Bolt 2 M10Ox1.5Px25L
20 S0011-500 Bearing Seat 1
21 Y3300-204 Bearing 1 TA20302Z
22 S0010-300 Adjustable Plate 1
23 Y0004-070 Hex. Socket Bolt 1 MEX1Px16L
24 S0010-400 Handle Bolt 1
25 S0010-500 Handle 1
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SADDLE  (2)

2/
Item| Parts No Name Q’ty Remark |
2¢ Y0200-120 Hex. Hs=ad Nut 1 ML2x1.75P
27 Y0410-125 Spring Pin 1 2.5x25L
28 S0009-600 Washer 1
29 S0009-500 Spring 1
30 S0009-400 Cluteh 1
31 YO590-518 Key 1 5x5x18
32 KO010-500 Bearing Lock Nut 1 ANOS5
33 YOZ10-005 Bearing Lock Washer 1 AWOS
34 ¥R594=~321 0il seal 2 VC32x45x5
35 S0010-700 Washer 1
36 Y3321-321 Bearing i NA49 /32
37 S0018-800 Cross Feed Screw 1 inch
38 S0011-300 Washer [S) M10O
39 YO006-140 Hex. Socket Bolt 4 ML1Ox1.5Px50L
40 S0011-400 Taper Pin 2
41 YO200-060 Hex. Head Nut 2 M&x 1P
42 S0011-200 Adjustable Plate 1
43 S0011-000 Fixed Block 2
44 50011-100 Washer 2 M8,
45 Y0029-090 Hex. Head Bolt 2 M8x1.25Px25L
46 Y3002-042 Bearing 1 620477
47 YO850-020 C-Snap 1 S-20
48 S0011-600 Bearing Cover 1
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COLUMN & ACCESSORIES

L/7
Item| Parts No Name Q’ty Remark
1 BOO0O4-700 Bed 1
2 RO0O00-800 Hanger 4
3 YO007-110 Hex. Socket Bolt 12 M12x1.75Px35L
4 BOOOC-900 Side Cover 1
5 YO005-110 Hex. Socket Bolt 20 M8x1.25Px35L
6 BO0O01-000 Foundation Bolt 6
7 BOOOL=100 Adjusting Bolt &
a8 BO0O01-200 Hexagon Nut &
9 YO200-160 Hexagon Nut & Mlex2P
10 BOOO1-300 0il Trough 1
il Y0029-070 Hex. Head Bolt é M8x1.25Px1&L
12 BO00O1-400 Switch Seat 1
13 YO005-070 Hex. Socket Bolt 2 MB8x1.25Px16L
14 Micro Switch 2 2L81-7
1.5 Y0052-120 Round Head Screw 8 M5x0 . 8Px40L
1s C0037-200 Column 1
L7 YO037-200 Hex. Head Bolt 8 M24x3Px80L
18 YO301-240 Washer 8 M24
19 C0008-400 Taper Pin 2
20 C0008-500 Cover 2
21 CO008-600 Adjusting Block 1
22 Y0006-090 Hex. Socket Bolt 3 M1Ox1 .5Px25L
23 C0008-700 Lock Block 3
24 Cc0008-800 Rock Arm 2
25 Cc0008=-900 Setting Collar 2
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COLUMN & ACCESSORIES

2/7
Item| Parts No Name Q’ty Remark
26 YO004-050 Hex. Socket Bolt 2 M&x1Px10L
27 CO009-000 Adjust Plate 1
28 C0009-100 Bearing Axle 1
29 YO200-100 Hexagon Nut 1 M1Ox1.5P
Z0 YO0854-006 E-Snap Ring 1 E=&
31 Y3000-082 Ball Bearing 1 #60877
32 CO009-200 Top Cover 1
33 YO006-200 Hex. Socket Bolt & M1Ox1.5Px80L
34 C0017-800 Sprock Axle 1
35 | c0017-500 | Sprock 2
36 Y3002-052 Ball Bearing 4 #6205Z1Z
a7 C-Snap Ring 2 H=-52
38 C0017-700 Sprocket Axle Seat 4
39 YO004-070 Hex. Socket Bolt lé MEx1Px16L
40 Chain 2 #50x1500L
41 BO0O0O3-700 Scale 1 inch
42 Y0073-030 Soc. Set Screw 2 MEX1PX6L
43 BO0O03-600 Filter Net 1
44 C0018-200 Chain Pin 1
45 Y0200-200 Hexagon Nut 2 M20x2.5P
46 co018-900 Counter Balance Weight 1
47 CO0017-900 Hex. Head Bolt 2
48 S0011-700 Saddle Fixing Block 1
49 $0011-800 Saddle Fixing Block 1
50 YO006-100 Hex. Scoket Bolt 22 M10x1.5Px30L

50
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COLUMN & ACCESSORIES

3/7
Item| Parts No Name Q’ty Remark
51 S0011-900 Saddle Fixing Block 1
52 S0012-000 Adjusting Nut 1
53 Y0004-090 Hex. Socket Bolt 4 Méx1Px25L
54 YOZI01-060 Spring Washer 4 Mé&
55 S0012-100 Fixing Bolt 1
56 S0012-200 Handle Seat 1
57 Y0430-032 Taper Pin 2 HO(3Ix32L)
58 S0012-300 Handle Lever 2
59 HOO14-900 Handle 2
60 S0012-400 Saddle Fixing Block 1
&1 S0012-500 Saddle Fixing Block 1
62 S0012-600 Saddle Fixing Block 1
63 S0012-700 Adjusting Nut 1
64 50012-800 Adjusting Wedge 1
65 HO064-100 Hex. Head Bolt 10
66 Y0200-100 Hexagon Nut 10 M1Ox1.5P
67 S50012-900 Wiper 3
68 S0015-300 Wiper 1
69 Y0051-050 Round Head Screw b 4 M4xO.7Px10L
70 S0013-000 Wiper 1
71 S0013-100 Wiper 1
72 TOO09-100 Lock Nut 2
73 S0013-200 Adjust Block 2
74 YO005-070 Hex. Socket Bolt 2 M8x1.25Px16L
75 | S0013-300 | Adjust Block 2

51
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COLUMN & ACCESSORIES

4/7
Item| Parts No Name Q' ty Remark
76 | S0011-100 | Washer 2
v Y0005-080 Hex. Socket Bolt 2 M8x1.25Px20L
78 Y3000-062 Ball Bearing 2 #62627
79 S0013-400 Bearing Axle 2
80 YO0854-004 E-Snap Ring 2 E-4
81 S0030-700 Control Seat 1
82 YO0005-150 Hex. Socket Bolt 10 M8x1.25Px5S5L
83 C0018-300 Connector 1
84 BOOOZ-500 Connector 1
85 YO062-040 Cheese~Head Screw % MSx0.5Px8L
86 BO003I-300 Scale 1 mm
87 Y0006-080 Hex. Socket Bolt 2 M10x1.5Px20L
g8 B0O002-600 Bracket 1
89 B0002-500 Lock Bolt 1
90 Y0200-060 Hexagon Nut 1 MEXLP
91 Y0060-040 Cheese-Head Screw 2 M3x0.5Px8L
92 B0O002-400 Indicating Plate 1
93 B0002-300 Set Block 1
94 B0002-200 Slip Lever 1
25 §0014-300 Bolt 1
96 Y0875-018 O0-Ring 2 P-18
97 S0014-400 Name Plate 1
98 S0014-500 Name Plate 1 mm
b 50014-600 Name Plate 1
100 §0014-700 Mame Plate 1
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COLUMN & ACCESSORIES

5/7
Item| Parts No Name Q’ty Remark
101 YO005-0&0 Hex. Socket Bolt 2 M8x1.25Px12L
102 E0001-500 Switch Seat 1
103 YO005-150 Hex. Socket Bolt 3 M8x1.25Px55L
104 Y0005-210 Hex. Socket Bolt 3 M8x1.25Px90L
105 Switch Touch Lever 1
106 S0015-000 Spring 2
107 BOO0O2-100 Slip Lever Seat 1
108 CO017-600 Sprocket 1
109 YOO73-050 Soc. Set Screw 2 M&x1Px1OL
110 Y0028-090 Hex. Head Bolt 2 M&x1Px25L
111 Y0200-0&60 Hexagon Nut 2 Mé&
112 Y5003-030 Micro Switch 2 Z-15GD-B
113 Y0051-090 Round Head Screw 4 M4x0.7Px25L
114 EQ001-600 Name Plate 1
115 Y0051-060 Cheese-Head Screw 10 M4x0.7Px12L
116 C0041-400 Elevating Rack 1 mm
17 YO005~-120 Hex. Socket Bolt 7 M8x1.25Px40L
118 Y0435-064 Taper Pin 2 #7(8x64L)
119 C0010-200 Guard 1
120 CO010-300 Wiper 2
121 Y0004-050 Hex. Socket Bolt 4 M&EXLPx10L
122 C0010-400 Adjust Block 1
123 Y0004-070 Hex. Socket Bolt 2 MEX1Px16L
124 BO0O01-500 Connector 1
125 B0O004-800 Foundation Washer é
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COLUMN & ACCESSORIES

&6/7
Item| Parts No Name Q’ty Remark
126 S0015-400 Setting Bolt 1
127 S0015-500 Handle Seat 1
128 S0015-600 Guide Plate 1
129 Y0028-060 Hex. Head Bolt < MEX1Px12L
130 S0015-700 Guide Plate 1
131 S0029-900 0il Distributor 1
132 Y0005-140 Hex. Socket Bolt 2 M8x1.25Px50L
133 S0015-900 Name Plate 1 inch
134 Rivet 8
135 C0041-500 Elevating Rack 1 inch
136 C0010-900 Lubrication Plate 1 Chinese
137 C0042-700 Name Plate 1
138 BO0O0O1-700 Indicating Plate 1
139 BO001-800 Indicating Plate 1
140 C0010-800 Name Plate 1
141 YO0061-070 Cheese-Head Screw 8 MdxO.7Px16L
142 Cable Connector 1
143 0il Pump 1 SMA-6
l44 Y0004-080 Hex. Socket Bolt 2 Méx1Px20L
145 C0019-000 Lubrication Name Plate 1 English
146 S0030-400 Slide Way Cover 2
147 S0030-600 Name Plate 1
148 C0038-400 Fixed Shaft 1
149 C0038-500 Washer 2
150 YO007-100 Hex. Socket Bolt 2 M12x1l.75Px30L
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COLUMN & ACCESSORIES

A7
Item| Parts No { Name Q’ty Remark
154 YO009-210 Hex. Socket Bolt 2 MLEX2PXI0L
152 YO009-200 Hex. Socket Bolt 2 M16x2Px80L
153 H0149-000 Hex. Head Bolt 1
154 EQOQOL-700 Switch Seat 1
155 YO005-190 Hex. Socket Bolt 2 M8x1.25Px75L
156 E0003-400 Link Connector 1
157 YO074-050 Soc. Set Screw 1 M8x1 .25Px10L
158 EOCQ004-300 Cover 1
159 Y0O053-050 Round Head Screw 2 MEx1Px10L
160 EO000-900 Link 1
161 RO010-000 Nut 4
162 Elbow 2 PT 11/2"
163 EQC003-200 Link 1
164 E0O006-200 Switch Case 1
165 EQO0L1-000 Sleeve 1
l&6 EO001-300 Cover 1
167 EOQQ0L-100 Sleeve 1
168 Y0074-050 Soc. Set Screw 2 M8x1.25Px10L
169 Straight Pin 1 6x12L
170 Y0053-090 Round Head Screw 2 M6x1Px25L
171 Y0200-060 Hexagon Nut 2 Mé6x1P
172 E0001-900 Name Plate 1
173 Y0052-030 Round Head Screw é MSx0 .8Px6L
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OIL TANK (1)

1/2
Item| Parts No Name Q’ty Remark
1 LOO0O0O-100 0il Tank 1
2 HO066-300 Joint 1
I GOOL5-200 Bolt 4
4 LOOOO-300 Joint 1
5 Y2202-010 0il Gauge 2 CLA,Long
é Y0060-050 Flat Head Screw 8 M3x0.5Px10L
7 LOO013-400 Name Plate 1
8 LOO00O-500 Cover 1
9 YO005-100 Hex. Socket Bolt é M8x1.25Px30L
10 ¥5502-010 Lubricating 0il Pump 1 AMS
11 YO0300-0&60 Washer 4 Mé&
12 Y0028-0&0 Hex. Head Bolt 8 Méx1Px12L
13 LO000-600 Joint 1
14 LO000O-700 0il Pipe 1
15 | YO875-014 | 0O-Ring 1 | P-14
16 LOO00-900 Washer 5
17 LO0O01-000 Bolt 1
18 LOO01-100 Reducing Elbow 1
19 Y2220~ Filter 1
20 LO001-200 Joint a |
21 ¥Y1455-030 Tee Joint 1 T-PT3/8
22 Pressure Gauge 1 7kg/cm
23 LO00L-300 Joint 1
24 HO063-200 Hose Joint 1
25 HO063-000 Washer 1
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OIL TANK (2)

2/2
Item| Parts No Name Q’'ty Remark
26 HO0&3~400 Hex. Head Nut 1
27 ¥Y5501-020 Pump L 1/8HPx%230Lx220/ 380V
28 YO301-060 Spring Washer 4 Mé&
29 YO028-090 Hex. Head Bolt 4 M&x1Px25L
30 LO000-400 Hanger 2
31 LO001-700 Hose Joint 1
32 Y2251-021 Switch Valve 1 S=-PT1/4
33 HOOZ1-500 Stop Lever 1
Z4. Y0003-080 Hex. Socket Bolt 2 M5x0.8Px20L
5 HO280-500 Fixed Block 1
36 Coecling 0il Hose 1 3/8"%x2700L
37 Cooling 0il Hose 1 3/4"%x700L
z8 Cooling 0il Hose bl 1/2"%3400L
39 Cooling 0il Hose 1 1/2"%x3400L
40 Filter Screen 1 76.2
41 C0001-100 Joint Pipe L
42 ¥1453-020 IJoint 1 PT1/4xPTLl/4
43 Y2240-010 Injection Fuel Nozzle 1 PT1/4%200L
44 LOO13-700 Fixed Plate i
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